

ITEM NO.	PART NUMBER	DESCRIPTION	QTY.
1	SQ-SA2 (Rev 1)	SQ SPIDER SUB ASSY	1
2	SQ-66	SQ. TOP ATTACHMENT ANGLE	4
3	RTRT-SA1	RTRT LEG ASSEMBLY	8
4	SQAW-2	TOP TABLE CLEAT	2
5	4SQF-9	48" x 48" SQUARE FIBERGLASS TOP	1
6	No Notch	3' FIBERGLASS SEAT	4
7	Preferred Wide FW 0.375	FLAT WASHER 3/8" WIDE	32
8	HLSCREW 0.3750x2	3/8" HEX HEADx 2" LAG SCREW	28
9	HBOLT 0.3750-16x2.5x1-N	HEX HEAD BOLT 3/8"-16x 2 1/2"	3
10	HBOLT 0.3750-16x3x1-N	HEX HEAD BOLT 3/8"-16x 3"	1
11	Regular LW 0.375	LOCK WASHER 3/8"	4
12	HNUT 0.3750-16-D-N	HEX NUT 3/8"-16	4

NOTE: TOP AND SEATS ARE ATTACHED USING THE HARDWARE SHOWN IN DETAIL C

